Product Name

Jig Saw

Product Code

MPJS600V

Articlsc Code

111-0607

Version

23-0002

Date

2023-05-15




MPJS600V SPARE PART LIST

PART NO. | ARTICLE CODE DESCRIPTION SPECIFICATION WEARING PART | QTY REQUIRED | UNIT
1 111-0607-001 |dust tube x 1 pcs
2 111-0607-002 |O style ring b 1 pcs
3 111-0607-003 |screw ST3.9X12 b 2 pcs
4 111-0607-004 |left/right house x 1 pcs
5 111-0607-005 |screw ST3.9X35 x 2 pcs
6 111-0607-006 |screw ST3.9X19 x 8 pcs
7 111-0607-007 |plate ass x 1 pcs
8 111-0607-008 |[fixing plate x 1 pcs
9 111-0607-009 |contact plate x 1 pcs
10 111-0607-010 |hex screw M5X12 x 2 pcs
11 111-0607-011 |screw M5X9 x 1 pcs
12 111-0607-012 |blade holder ' 1 pcs
13 111-0607-013 |blade X 1 pcs
14 111-0607-014 |screw M4Xx10 b 2 pcs
15 111-0607-015 |protect cover X 1 pcs
16 111-0607-016 |protect steel x 1 pcs
17 111-0607-017 | spring X 1 pcs
18 111-0607-018 |Reciprocating rod holder X 1 pcs
19 111-0607-019 |Reciprocating rod roller ' 1 pcs
20 111-0607-020 |Reciprocating rod holder x 1 pcs
21 111-0607-021 (spring clip x 1 pcs
22 111-0607-022 |washer x 1 pcs
23 111-0607-023 |[roller X 1 pcs
24 111-0607-024 |needle bear X 1 pcs
25 111-0607-025 |big bear X 1 pcs
26 111-0607-026 |balance block x 1 pcs
27 111-0607-027 |Pendulum Plate X 1 pcs
28 111-0607-028 |bear supporter X 1 pcs
29 111-0607-029 |bear 608-2Z x 1 pcs
30 111-0607-030 |[fan X 1 pcs
31 111-0607-031 |rotor ass bs 1 pcs
32 111-0607-032 |brush holder ass x 2 pcs




MPJS600V SPARE PART LIST

PART NO. | ARTICLE CODE DESCRIPTION SPECIFICATION WEARING PART | QTY REQUIRED | UNIT
33 111-0607-033 |bear 607-22 607-2Z x 1 pcs
34 111-0607-034 |stator ass x 1 pcs
35 111-0607-035 |cable 2x0.75mm x 1 pcs
36 111-0607-036 |hex key M4X10 X 1 pcs
37 111-0607-037 |cable guard X 1 pcs
38 111-0607-038 |switch ass X 1 pcs
39 111-0607-039 |PCB ass X 1 pcs
40 111-0607-040 |pendulum Plate pin x 1 pcs
41 111-0607-041 |Ecentric supporter X 1 pcs
42 111-0607-042 |pendulum Plate spring X 1 pcs
43 111-0607-043 |blade holder ass X 1 pcs
a4 111-0607-044 |ball za X 1 pcs
45 111-0607-045 |lift knife knob spring x 1 pcs
46 111-0607-046 |spring clip Z6 x 1 pcs
47 111-0607-047 |lift knife knob washer x 1 pcs
48 111-0607-048 |lift knife knob X 1 pcs




